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Battery Pack Test Report
(Package Drop & UN38.3)

Customer: Lenovo

Pack Model: L17C6P71

Nominal voltage: 11.4V

Nominal capacity: 4220mAh/ 48Wh
Configuration: 3S2P
Customer P/N: SB10K97619
Celxpert P/N: 921300147
Cell Type: Coslight CA583864HV 2110mAh
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2. UN38.3 Test Report

Test Period 2017/05/16~2017/06/02 Test Spec. ST/SG/AC.10/11/Rev.5 Amend.1&2

Parts Name Battery Pack Application NB Quantity Pack 16PCS/Cell 25pcs

2.1 Test Summary

Item Test Item Test Result Details
T1 Altitude simulation test (UN38.3-1) Pass Page 9
T2 Thermal test (UN38.3-2) Pass Page 10
T3 Vibration test (UN38.3-3) Pass Page 11
T4 Shock test (UN38.3-4) Pass Page 12
T5 Short Circuit test (UN38.3-5) Pass Page 13
T6 Crush Test (UN38.3-6) Pass Page 13
T7 Overcharge test (UN38.3-7) Pass Page 14
T8 Forced discharge test (UN38.3-8) Pass Page 15

The battery pack passes UN38.3 test.
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